\ Operation & Maintenance Manual — Sewage Treatment Plant

AGNICO EAGLE

MELIADINE Version 1, December 2016

\

AGNICO EAGLE

Operation & Maintenance Manual
Sewage Treatment Plant

In Accordance with Water License 2AM-MEL1631

Prepared by:
Agnico Eagle Mines Limited — Meliadine Division

Version 1
December 2016



Operation & Maintenance Manual — Sewage Treatment Plant
Version 1, December 2016

EXECUTIVE SUMMARY

The Nunavut Water Board (NWB) has issued Type A Water License 2AM-MEL1631 to Agnico Eagle
Mines Limited (Agnico Eagle) for the Meliadine Gold Project site authorizing the use of water and the
disposal of waste required by mining and milling and associated uses.

Agnico Eagle has prepared the following document which summarizes the operational and
[...]
TaDIE OF CONETENTS ..ottt sttt et e e st e e b et e s it e e sabeesabeeesabeesessbeesabeesabeeanneeanns 1
Section 1 - DOCUMENT INErOAUCTION ....couiiiiiiieeee et neees 4
1.1 - Objectives of this DOCUMENT .......c.uiii it e e e e bre e e e eaba e e e e eateeeseeenareeeeennes 4
1.2 - REfEIrENCE DOCUMEBNTS ..cutiiiiiiiieite ettt ettt ettt ettt ettt et e bt e bt e b e s bt e sbeesbeesane s eabeeneeneenneens 4
L.2.0 - DFAWINES - uttttteeee e e ettt e e e e e ettt et e e e e e e e e sttt e e e e e e s abab et eeeeeeaaasbbtteeeeee s asnbeeeeeeeeaeeeennbnteeeeeeeaannne 4

1.3 - ADBIEVIALIONS .ottt ettt e bbbt hb e e s be e tesibe e s beeeabaeenaneea 5
SECTION 2 - ProCESS DESCIIPTION ...uviiiiieiiiiiiiiette ettt e ettt e e e s s sttt e e e e e e saatbeeeeeesssas s esnnsasaeeesssnsnnns 6
2.1 - EQUAliZation (EQ)) SYSTEM ...ccueiiie ettt ettt ettt e ettt e e e ettt e e e ettt e e e e eateeeeeateeeeensaeeeeansnseeeeeansenenanes 6

B A LTI ol =T TN £] (=] N 6
2.3 - Aerobic Biological TreatmMENt .. ... et e e et e e et e e e eeabebre e e e sbaeeeeans 7
2.4 - MemMDBIrane Filtration .......eooiei it ettt st et e s st b e s e sbeeeaee s 7
2.5 - MEMDIANE ClEANING ..eiiieiiiee ettt ettt ettt e e et e e et e e ettt eeesbteeeeaataeeesasbaeeesbteeesansaeee e sanseeessasseeenanes 8
2.6 - Treated Water SYSEEM ...uuiiiiiie it e e e et e e e e e e s st e e e e e e sesasasaeeeeeeeesssesnnssaneeeeeennnnes 8
2.7 = SIUAZE HANAINEG ..ottt e e et e e e et e e e e ettaeeesebteeeeenbaeeeeesseseeaesansaeeeeassaneeanns 8
2.8 - Operational FIEXIDIITY . ..c..eeeieiee et e e e e et e e e e e ba e e e e eeabaeeeeaareeeeanes 8
Section 3 - CoNtrols PRIlOSOPNY ...cciiiiiiii et e e bt e e s sba e e e e e esbaeeesenraeeens 10
3.1 - INTPOTUCTION. ...ttt ettt st sttt st et e e be e eeneesbeesaeesanesane e 10
3.1.1 - Equipment Control — HOA CONLIOL.....ccciiiiiiiiie ettt et sbae e e s eabaeeeeans 10
I A - T W O] o =T -1 o o USRI 10

3.2 - MOAES Of OPEIATION ..eeeiitiieeceieiee ettt ettt e e ettt e e et e e e et e e e e e ae e e e eeaaee e e e abaeeeenseeesansreeesaeansreeesansenas 11
3.3 - Operating SEqUENCE Chart (OSC) .....uei it ettt e et e e ate e e e eaae e e e e eare e e e ennreeeseeenreas 11
3.4 - Control System and CoOMMUNICAtION ...ocviiiiiiiiiiee e s e e e 13
3.4.1 - Programmable LOgIC CONLIOIIEN .....eeiiiiiie ettt raeaee e 13
3.4.2 - DISEIIDULEA 1/O. e ieeeiie ettt ettt e et e e s et e e e s s eab e e e setbeeesaabaeessaaaaeessataeessansrseessanraeessas 13
3.4.3 - Other COMMUNICATIONS ...coiiuiieiiieetie ettt et b e e s areesbe e e sneeesnneesesnneens 13
SECtiON 4 - CONETIOI NAITATIVE ...eeiiiiiieeee ettt st e b et e s esbe e e sareeenneeesaneesnneas 14
4.1 - EQUAalization (EQ) SYSTEIM ..eeiiiiiie ettt et e et e e e et e e e e eate e e e eeateae e e e eateeeeenneeas 14
4.1.1 - Equalization System EQUIPMENT.....ccuiiiiiiiie ettt eeceee ettt e e re e e s eaae e e e ae e e e nree e e e nnses 14
4.1.1.1 - EQUAlIZAtioN PUMPS ..coieiiiei ettt ettt e ettt e e ettt e e e et e e e saaaeeeeeataeeesntaeeessteseeeeanns 15

Process Control Narrative — Meliadine STP - 08/01/2016



haO |

»inno
4.1.1.2 - EQUAlIZAtioN BIOWET ... .viiieeciiiie ettt ettt e et e e st e e s snte e e e sbeeeesanrentneeenans 16
4.1.2 - Equalization System HMI INPULS......uiiiiiiiiiie ettt e e e e e e 16
4.1.3 - EQUAalization SYStEM AlGIMS .......eii it e e e e e e abe e e e e e e e e e e enreas 16
4.2 - FINE SCrE@N SYSTEM it e e e eee e e e e e e e eeeeees 18
4.2.1 - Fine Screen System EQUIPMENT ..o ittt e ee e e e e s e 18
4.2.1.0 - FINE SCIEENS .eeeieiiee ettt ettt ettt e et e e sttt e e s bt e e s eab e e e e s amt e e e e santeeessaneeeesanbeeeesesanraeessnes 19
4.2.1.2 - SUMIP PUMIPS . ciitiiiiiiiiiiiittteieteieteteteeeetteteetrteeeereeeeeteeeeeeeeeteteteteteteteaeteeeteseeeaeeaeeeeeeeeesserereeneen 19
4.2.2 - Fine Screen System HIMI INPUES.....coviiiiiiiiiiiicicieiteeeeeeeeeeeee e e e e eeee e e ee e e e e eeeeaaaaaeaaaaaaaaesnnnens 20
4.2.3 - Fine SCreen SySTEM AlGIMS .......vviieeiee ettt et e e s aa e e e e abe e e e e nree e e e e eanreas 21
4.3 - Aerobic Biological TreatmMENT.......cco ittt et e e e aa e e et e e s e arae e e eanneas 22
4.3.1 - Aerobic Biological System EQUIPMENt........ciiiiiiiieieciie et ree e e 23
4.3.1.1 - PrOCESS BIOWETS...ccuueeiiiiieiiteeiee ettt ettt ettt ettt e st e e st e sabeesbeeebbeesabeesabeeebebeeenneeenns 23
4.3.1.2 - AlKQlinity DOSING PUMIPS ..eeiiiiiiiiiiiiiee ettt eesiiee e ettt e et e e e s tae e e ssaaae e e ssteeessbeaeesansaeeeaeennns 24
4.3.2 - Aerobic Biological System HMI INPULS ......vveiieiiiie et e 24
4.3.3 - Aerobic Biological SyStEmM AIQIrMS .......coocuiiiieeiiiiee et e e e are e e e eare e e e e are e e e e anreas 25
4.4 - MemMDBrane FIlEration ......ooeoiie ettt et ee s 27
4.4.1 - Membrane Filtration System EQUIPMENt .....cccciiiiiiiiiiie e e e 27
ot I R =T 0 a1 W= U 0 ] o USRS 28
4.4.1.2 - Return Activated Sludge (RAS) PUMPS ......oeiiiiiiiieciee ettt et vee e e s 30
4.4.1.3 - Membrane Air SCOUTI BIOWETS ....cc.eiiiiiieeieeriee ettt ettt sttt sbe e e 30

o N U1 o = VAT [ A3V 2) =Y o SRS 30
4.4.2 - Membrane Filtration System HMI INPUES.......ccuiiiiiiiiie ettt 30
4.4.3 - Membrane Filtration System AlQrMS ........veieiiiiiee e e e 31
4.5 - MeMDBIrane ClEaANING ....ciiiciiie e ettt e e e e e et e e e e st e e e e eate e e e e baeeeesabaeeeeateeeeaeenareeesnnseeas 34
4.5.1 - Membrane Cleaning EQUIPMENT .........uiiiiiiie et e et e e e e e et e e e e e e e nraaae e e e e e eennnnnnnes 35
4.5.1.1 - Cleaning Chemical DOSING PUMPS .....uuiiiiieiiiiiiiiiiieiee e e e eciiete e e e e e e seinreeee e e e e e snnsnaneeeeesennnnns 35
4.5.2 - Membrane Cleaning HMI INPULS .........uviiiiiii ettt e e e e estre e e e e e e enrarae e e e e e eennnnnnnes 36
4.5.3 - Membrane Cleaning AlarMS ... ..eic i eciiee ettt e st e e e st e e e sbae e e s sabae e e e abaeesenreee e s snnses 37
4.5.4 - Chemical Addition Chart .......oceoiiiiiee et 37
4.6 - Permeate POSt-Treatment.......ccccceiiiiiiiiiiiiii i 39
4.7 - Sludge Handling SYSTEM .......uiiiiiiie e e e e et r e e e e e e e et aa e e e e e e ee e e e e enneraaeeas 43

Process Control Narrative — Meliadine STP - 08/01/2016



haO

winnovation®

4.7.1 - Sludge Handling System EQUIPMENT ....ciiiiiiiiiiiiie ettt nree e e nae e e 44

o I Y W T P 21 1o 1V PSR SPSPN 44
4.7.2 - Sludge Handling System HMI INPUES ....oooiiiiieiiiiie ettt 44
4.7.3 - Sludge handling SYStEM AlGIMS .......uviiiiiiiie e e e e e e e e aree e e e e 45

Process Control Narrative — Meliadine STP - 08/01/2016



heO

winnovatior
SECTION 1 - DOCUMENT INTRODUCTION

1.1 - OBJECTIVES OF THIS DOCUMENT

This process control narrative document presents sewage treatment system functions. It describes the
specific system requirements in terms of functionality and control. The information in this document is
necessary for proper and efficient operation of the system. It explains how the system runs through the
different operating modes. This document should be read in tandem with the process and
instrumentation diagrams (P&IDs), process flow diagram (PFD), general arrangement (GA) drawing and
HMI operator interface. It should be noted that only the scope of work of H20 Innovation is explained
in this document.

1.2 - REFERENCE DOCUMENTS

1.2.1 - DRAWINGS

DRAWING NUMBER DRAWING NAME EX&AEB\ER OF
U65875-C01-0001 LEGEND 1
U65875-C01-0190 FEED WATER EQUALIZATION 1
uU65875-C01-0110 RAW WATER SCREENING 1
u65875-C01-0720 AEROBIC TANK 1
u65875-C01-0740 MEMBRANE FILTRATION 1
U65875-C01-0750 BLOWERS FOR MBR SYSTEM 2
U65875-C01-0790 PERMEATE TANK 1
U65875-C01-0800 DOSING SKIDS — CLEANING CHEMICALS 1
U65875-C01-0800 DOSING SKIDS — ALKALINITY 1
U65875-C01-0960 SLUDGE HANDLING SYSTEM 1

n Process Control Narrative — Meliadine STP - 08/01/2016



haO

1.3 - ABBREVIATIONS

ABBREVIATIONS DEFINITION

AUTO Automatic Operation

BOD Biological Oxygen Demand
CEB Chemically Enhanced Backwash
CIP Clean in Place

EQ Equalization

GA General Arrangement Drawing
HMI Human Machine Interface
MBR Membrane Bioreactor

MLSS Mixed Liquor Suspended Solids
NaOCI Sodium Hypochlorite

NH3 Ammonia

PFD Process Flow Diagram

P&ID Process & Instrumentation Diagram
PLC Programmable Logic Controller
RAS Return Activated Sludge

STP Sewage Treatment Plant

TMP Trans-Membrane Pressure

uv Ultraviolet

VFD Variable Frequency Drive
WAS Waste Activated Sludge

Process Control Narrative — Meliadine STP - 08/01/2016



haO

winnovatior

SECTION 2 - PROCESS DESCRIPTION

The Sewage Treatment Plant (STP) is a membrane bioreactor (MBR) design, and will treat domestic
sewage from the Agnico Meliadine Lake Mine in Nunavut. It will include equalization, fine screening,
biological reactors with membrane filtration, and a sludge handling system. A process schematic, shown
in Figure 1 below, illustrates the process flow of this system.

Return Activated Sludge

VY

MBR —> uv
Fine 5 Sump 5 Aerobic | | Permeate
Influent —3 FQ c Screens Tank Zone ! —> Effluent
Storage
[ N > MBR > uv

Return!Activated Sludge
1

Waste

Sludge |== Truck out
Tank

VYV

Figure 1 — Process Flow Schematic

The biological treatment system is designed to handle an average day flow rate of 216 m3/d. The system
is comprised of a common equalization system with screening and biological treatment followed by two
trains of membrane filtration. Trains are numbered 1 and 2. Waste sludge is sent to a single sludge
holding tank before it is removed for disposal. The system is installed in above ground insulated tanks
and ISO containers with associated mechanical and electrical equipment provided inside the containers.

2.1 - EQUALIZATION (EQ) SYSTEM

Feed is pumped (by others) to the equalization system, which is comprised of two aerated cylindrical
tanks sized to handle the peak hour design volume of 106,200 L. The equalization tank provides a
residence time sufficient to maintain steady flows to the biological treatment system during low and
high flow periods. Equalized water is pumped via two equalization (EQ) pumps on variable frequency
drives (VFDs) into a standpipe inside the second cylindrical tank and flows from that pipe by gravity to
the fine screens inside Container 1.

2.2 - FINE SCREEN SYSTEM

Equalized wastewater flow to the fine screens by gravity. The fine screens are rotary drum screens with
2 mm perforated plate openings that automatically remove debris and trash. This protects the
downstream processes and equipment. The fine screen operates continuously. Pressurized wash water

— Process Control Narrative — Meliadine STP - 08/01/2016



haO

is used intermittently to clean the screens and screenings. Screened raw water falls by gravity from the
screens into a sump, where the screened water is collected and pumped to the aerobic tank.

2.3 - AEROBIC BIOLOGICAL TREATMENT

The aerobic tank is a third cylindrical tank located outdoors. Aerobic biological treatment is the work-
horse of any biological wastewater system. In this process, heterotrophic bacteria consume organic
pollutants (BOD), oxygen and ammonia, and produce carbon dioxide, water and nitrate as well as
reproducing to grow the bacteriological population. Fine bubble diffusers are installed in the bottom of
the aerobic tank and process blowers continuously provide air to the diffusers. The air bubbling from the
bottom of the tank imparts oxygen into the liquid phase to maintain a dissolved oxygen concentration of
approximately 2 mg/L to satisfy the needs of the biomass. The bubbling is also used to keep the bacteria
in suspension. The oxygenated mixed liquor suspended solids (MLSS) overflows into a standpipe inside
the cylindrical tank and flows by gravity to the membrane filtration trains in Container 2.

2.4 - MEMBRANE FILTRATION

The activated sludge is split between the two membrane tanks that are located in Container 2.
Membrane filtration is used to separate the bacteria from the water to keep them in the process at the
desired concentration. Activated sludge is returned at a constant flow rate to the Aerobic Tank to
prevent a build-up of sludge in the membrane tank. The Return Activated Sludge (RAS) is pumped by the
RAS pumps at a flow rate 4 times greater than the design flow rate of the plant. In this manner the
activated sludge is recirculated from the aerobic tank, to the membrane tank and back to the aerobic
tank constantly at approximately 4 times the average feed flow rate.

Aerobic <l Membrane
Tank 7 Filtration
N

Return Activated Sludge

Figure 2 — Bioreactor Sludge Recirculation Set-up

The filtered liquid (called permeate) is pulled through the hollow-fiber membrane filters by the
permeate pumps at a flow rate that matches the feed flow rate entering the aerobic tank to maintain a
constant liquid level in the membrane tanks. From the permeate pumps, each membrane bioreactor
train sends permeate through an inline ultraviolet (UV) disinfection system. The UV system operates
continuously to kill any residual organisms remaining before it is sent to a common permeate storage

Process Control Narrative — Meliadine STP - 08/01/2016



haO

tank. The permeate tank acts as a reservoir for treated water that can be used for CEB and CIP
processes.

2.5 - MEMBRANE CLEANING

To mitigate membrane fouling, several maintenance processes are performed:

1. Membrane Relax — membrane permeation is stopped for 1 minute after every 7 minutes of
permeation.

2. Chemically Enhanced Backpulse (CEB) — membrane permeate flow is reversed to flow back into
the membranes while cleaning chemical is added inline. This is done once per week.

3. Clean in Place (CIP) — a semi-annual process where a high concentration of chemical is used to
restore permeability to the membranes. This is a combination of a reverse flow with chemical
and a soak period.

2.6 - TREATED WATER SYSTEM

Permeate is transferred into the permeate tank, where it is then pumped by effluent pumps to a
discharge location.

2.7 - SLUDGE HANDLING

Since bacteria within the STP continue to reproduce as they consume organics and nutrients, the
concentration of biomass, measured as Mixed Liquor Suspended Solids (MLSS), increases with time. To
maintain a steady MLSS in the bioreactors, some sludge must be removed (wasted) on a daily basis.
Sludge is wasted by re-directing the RAS flow to the sludge storage tank, referred to as waste activated
sludge (WAS). The sludge storage tank is aerated to maintain an aerobic biomass. The aeration can be
turned off for a period of time to allow sludge to settle within the sludge tank and thicken by gravity.
The supernatant that is left in the upper portion of the tank can be removed by opening a valve from the
sludge tank, and allowing it to flow to the sump tank where it re-enters the treatment process. This
operation (called decanting) reduces the volume of sludge that needs to be handled and extends the
period of time that the sludge tank can be used before thickened sludge must be disposed of.

2.8 - OPERATIONAL FLEXIBILITY

The membrane portion of the sewage treatment system operates as two (2) separate trains. Therefore,
if maintenance is required for any piece of equipment in the membrane system, the plant will continue
to operate one train treating the full flow for short durations.

n Process Control Narrative — Meliadine STP - 08/01/2016



haO

winnovation'

In the event of very low sewage production periods, a train can be taken completely offline by draining
and flushing the system and filling the membrane tank with permeate since the membranes must be
kept wet once they are commissioned.

Process Control Narrative — Meliadine STP - 08/01/2016 _



10

haO

| gl
SECTION 3 - CONTROLS PHILOSOPHY

3.1 - INTRODUCTION

The controls for the Meliadine STP are automated by a programmable logic controller (PLC) that
functions based on a series of operating “modes”. The PLC automatically moves the system between the
different modes using triggers that are executed based on a variety of parameters such as tank level,
pressure, dissolved oxygen and flow rate that are measured continuously by the instrumentation that is